NEEDS AND SOURCES REPORT
FOR THE PORT CHARLOTTE
SERVICE AREA -

Prepared for

W GENERAL DEVELOPMENT
UTILITIES, INC. |

VPort Charlotte Flonda




NEEDS AND SOURCES REPORT
FOR THE PORT CHARLOTTE SERVICE AREA

Prepared for

GENERAL DEVELOPMENT UTILITIES, INC.
Unit 13, Promenades Mall
Port Charlotte, Florida 33952

Prepared by

CH2M HILL

7201 N.,W. 11th Place

P.O. Box 1647

Gainesville, Florida 32602

October 1987
FC21332.L0

A
et Mange, >
War Ses,

vﬂri’.‘t-\ b :—' :\'\/

. A -
G NN /
‘S"Gl".’

BN
SO
(AR




EXECUTIVE SUMMARY

General Development Utilities, Inc. (GDU), a wholly-owned
subsidiary of General Development Corporation (GDC), sup-
plies water to the communities within the Port Charlotte
[...]
Table 5-5. Reliability is reported in percent of monthly
failures. Because ASR is included, no hydraulic failures
occurred. As shown in Part A of Table 5-5, a combined
‘facility using 3 months of surface storage with plant and
ASR capacities at about twice the demand is expected to be
nearly 98 percent reliable on a monthly basis. This
reliability is relatively unchanged by the initial ground
reservoir storage volume.

Part B of Table 5-5 presents the expected reliabilities of
the combined surface storage/ASR system if perfect aquifer
storage characteristics are assumed. In this case, overall
system reliability is not particularly sensitive to the
initial mixing characteristics of the storage aquifer,

gnR366/005 5-11



A A RAY PR SR R

squanitad

001 Aq butdgdrytnu pue ‘potiad uvorjR[NUWIS BY3 Ul SYjuow jo raqunu [elo} ayy Aq uns syyy burpyayp ‘(3w jou are piepuels Arpenb 1o
(

puewap 31y} uLYM SINdD0 ainfyej e) sainyie}l pajeiar Ayrrenb 1o A3Tjuenb Inoyytm syjuow jo xaqunu 3yl butwmns Aq pajewtriss ST Ayrrrqergay %
007 09¢’t Al
ovl ove'e 8
SL ott’t v
. ov 095 4
0z 082 1
(oe) (13-00) . (pbu)

Juswaxynbay eaiy ajeuwyxoiddy

jusuwdatnbay abeiolg

PIaTX palrsag

- Idy uo paseq ‘K3yoeded abel1ojls aoejans jJo syjuow ¢ IpNIouy suorIv[nUWIS [IY €

*3je1 juamlearyl wnwixey = Lyyoede) jueid T

*(dav) moi3 Aryep abeaaay = PIaTA parrsag 1

:S230N

001 1766 €-08 2°6L - -- -- 0zt
001 v°86 5°66 -- L1 8° VL -- -- 08
001 oot oot a0t 8766 - - (0 4
001 001 001 001 001 518 9°9¢L 0°¢t
oot - 001 00t 001 001 001 001 01
YJjuoy yIjuoR yIjuon yjuoyn quoy yuoy YJuon YIUOH {pbu)

0¢ 3 113 S (1] 3 O€ £ PI3TA
abe103s ¥sy terjful abeio)s ¥Sy (eyItful abe1035 JSY 1PTITUl abe103}S YSY [PIITUI abe1o}s ySY [eTITUl pa11saq

pbu 0°ve pbu b 0°8 . : pbw 0°7
(pbu uy £37oede) Juerq jo uoyiouny e se) AJTrIqeIiay %

. (wa3sds abeiojls tajinbe joa3rad,) 0°1 = vidd = V41V (d
1°66 v°86 0°18 €' 0L -- - -- 0"zt
8°66 -- 1°96 9°56 1X4:] VoEL -- - 0°8
001 8°66 8766 -- 1°66 7786 - - 0¥
001 8°66 001 8°66 8766 566 Al &:] 19822 0°¢
001 001 001 8°66 -- 9°86 7°86 0°1
YIUoH 4IUOH IUOK UIUoN OH 1IUoH 4IUOH Y3ucH {pbu)

0t £ (1]3 £ £ € 0g 3 PI3TA
3521035 HSY 197314l sbe103 R 035 45V 181374l abe103S NSy [P13TUL paItsaq
pbuw 0" ¢¢ pb pbu o°g pbu Q¢
w uy X3 1d 10 uorjdunj e

ALITIOVA dSY-FOVIOLS FOVLANS GANIAW0D H0d ALITIEVITIN WILSAS X'1ddAS ¥ILYM AILI3dXI

5-G6 3lqel

(SUoT1Tpuod pa3dadxd) 6°0 = Vidd = ¥AT¥ (¥

5-12



because there is more than one storage unit available for
blending. Increasing the initial ASR storage volume from 3
to 30 months did not have a significant effect on overall
system reliability.

CONCLUSIONS

If the Myakkahatchee Creek is to be relied upon to meet fu-
ture water supply demands at the North Port WTP, significant
storage must be provided. If this storage is provided only
in the form of surface storage, approximately 10 months of
storage volume is necessary. The potential for providing
large volumes of offstream surface storage is limited by
land availability and costs. For example, to fully use the
existing 4.4-mgd North Port WTP to reliably produce an
‘average daily flow of 2.75 mgd, a total of 2,560 acre-feet
of raw water storage at a l45-acre reservoir site would be
required.

Use of ASR alone (i.e., without surface storage) is limited
by the low quality native groundwater (approximately

2,700 mg/l TDS). Even with very large initial stored water
volumes, ASR alone is not a statistically reliable '
alternative for the North Port WTP.

A combined surface storage-ASR facility can reduce surface
storage land requirements while meeting demand and gquality
requirements. A facility with 3 months of surface storage
and plant capacity (including diversion and injection/
recovery capacity) of about twice the demand is expected to
be 100 percent reliable for quantity and nearly 98 percent
reliable for quality. For example, a facility having
3-month surface storage (requiring a 45-acre reservoir
site), combined with plant and ASR capacities of 4.4 mgd
each, can reliably meet a 2.2-mgd average daily production
rate. '

Both surface water (only) storage and combination surface
water-ASR storage facilities are technically feasible
alternatives at the North Port WTP. However, they require
substantial land area (which may not be available), and may
be economically unfeasible. Of these two alternatives, the
combination system is estimated to be the most feasible.
Costs of various expansion alternatives will be addressed in
Section 7.

gnR366/005 5-13



Land area and building size requirements and O&M costs were
developed based on the same assumptions and unit costs
presented for well field A. ‘

gnR366A/006 C-5



~ SECTION 6
Treatment and Supply
- Facilities Evaluation




Section 6
TREATMENT AND SUPPLY FACILITIES EVALUATION

This section summarizes and updates the findings of the
North Port Water Treatment Plant Evaluation (CH2M HILL,
January 1985), and presents the findings of a limited
facilities evaluation of the Peace River WTP conducted in
January and February 1987. Each plant is evaluated for
compliance with generally accepted design standards,
capacity, physical condition, and performance. In addition,
the ability of the overall treatment process of each plant
to meet current and expected water quality regulations is
addressed. This consideration may be especially important
in light of the 1986 Amendments to the 1974 Safe Drinking
Water Act. As a result of the U.S. Congress' actions, some
. existing federal and state drinking water standards are
expected to be revised and new standards established for
several currently unregulated contaminants. Finally, sludge
handling and disposal needs, as well as improved treatment
for taste and odor control, have been considered.

Information on existing facilities and operations is based
on one-day site visits to each WTP, record drawings, plant
operation reports, and interviews with Sam Stone, Jerry
Tindell, and Bob Sacilowski (North Port WTP only) of GDU.
Sludge handling/disposal options and discussions of taste
and odor treatment are developed from literature reviews and
CH2M HILL experience rather than site-specific studies, and
are general in nature.

NORTH PORT WTP

GENERAL DESCRIPTION

The North Port WTP has two nearly-identical treatment trains
" rated at 2.2 mgd each, for a total rated capacity of

4.4 mgd. Average water production for 1986 was 1.2 mgd.

The plant was originally constructed in 1962 and expanded to
its present capacity in 1974. Several process modifications
have been made since then. A site plan and schematic flow
diagram of the present configuration are shown in Figures
6-1 and 6~2, respectively.

The source of supply for the North Port WTP is the Myakka-
hatchee Creek, a low-turbidity, highly-colored surface
water. The normal treatment mode for color removal includes
conventional alum coagulation/flocculation, clarification,
filtration, and disinfection. Limited softening capability
is available when needed. Figure 6-3 shows the monthly
average flow and hardness and color concentrations in the
Myakkahatchee Creek. In dry months when flows are low,

gnR366/006 6-1



I

[I
II
|

EELE] d
‘d LM HOd YUON ‘ueld 9N
-,
19 3UNOI
a|eas 0} 10N

ealy sbeioig [ea1wany)

‘6pig dwnd ‘wey)d

0\% ‘6p1g 1onuo)

‘Bpig dwng eomeg ybiH
, ﬁ (‘dA1) duing
o10Aosy abpnis
| / %’ xog Jenids
0/' Bpig ‘dwon/ weyD
suiseg 20|14

NOA19S9Y
ebeio)g
punoi) *

7

(Iv-enes)
(dAy) uiseq
Kianooay ysemxoeg
(dA1) dung
wooy dung
ysemyoeg/iejsuel |

wniey ysemoeqd

Bpig uogied 7 0 O ==
: \xoc_o aaydreyeyeAN
sasnoj4 dwing \

@ | & spag abpn|g i9jepy mey

RS

(I R EARN VAL




TIHWHO

dlM HOd YUON IlieWiolIs MO |EA9U9Y)
2-9 3HNOI

usemyoeg
Jojsues|

walsAg uonnNquIsiq o

uied mol4 jeuondQ) = = — =

£1018jN920]4

4018304

aN3oI
puod
fiv-aaeg
woJs4
uonels fuidwing
J81ep mey
xogd
X0g |-——m—
1951 Jomds

‘ - Yo |—
abesoig 1M
Joyep pojeal ) m.a_-ﬁ
9N L l.w
_— _——
f I
A |
weswapun
_._MB il llomues|D)
siod
sdung ~W|._..||I¢
usemoegj/ejsues I
puod liy-eaes 0}

ysemyoeg

soyue1)

01 2eE1204




3) and

Hardness {(mg/l as CaCO
Color (units)

Average Monthly Flow
Myakkahatchee Creek (cis)

g

g

50 L L

| ] I l L 1 ] L

JAN FEB MAR APR MAY JUN JUL AUG SEP OCT NOV DEC

0 \ !

] | 1 L l L ]

JAN FEB MAR APR MAY JUN JUL AUG SEP OCT NOV DEC

Data Base: 1980-1986

Data Source: EQL (1987).

FIGURE 6-3.

Myakkahatchee Creek Average Monthly Flow Examm
at North Port WTP vs. Hardness and Color Content. EZZIHE'J




color levels are relatively low and hardness concentrations
are relatively high. Conversely, in the wet months when
flows are higher, the water becomes more colored and the
hardness drops. Plant operations staff vary treatment
processes depending on the raw water quality.

Other important quality characteristics of the Myakkahatchee
Creek that affect its usefulness as a raw water source to
the North Port WTP are TDS and sulfate concentrations. As
shown in Figure 6-4, the creek's monthly average TDS
concentrations are high during low flow periods.. Sulfate
levels are also higher during drier months when creek flows
are low. The plant's treatment processes add TDS and
sulfate to the water (discussed later in this section).
Thus, there are periods when the finished water does not
meet secondary drinking water standards for TDS and sulfate.

Raw water is pumped from the Myakkahatchee Creek to a
flow-splitting structure that directs it to either or both
of the parallel treatment trains. Treated water is pumped
to a 1.0-million-gallon (MG) ground storage reservoir and
delivered to the distribution system by high service pumps.
The plant currently operates from 4 to ‘16 hours a day,
depending on demand, which rarely requires the two trains to
be operated 51multaneously. Typically, there are no
operators on duty at night when the plant is not operating.

PROCESS EVALUATION

Color Removal Mode

A process schematic for the color removal treatment mode is
shown in Figure 6-5. Powdered activated carbon (PAC) is
added downstream of the raw water pumps as required for
taste and odor control. Sulfuric acid is added as needed at
the splitter box to bring pH into the range of optimum
coagulation (5.5 to 6.5). Sodium hydroxide (caustic soda)
may be added as needed at the splitter box to increase alka-
linity for alum coagulation.

Alum is added at the influent riser box ahead of the floc-
culation basins. Energy for mixing and dispersion of the
alum solution is derived primarily from head loss; no
mechanical mixer is provided in the riser box. Polymer is
added in the first flocculation basin to enhance floccula-
tion and subsequent clarification. Energy imparted to the
water by slow turbine mixers is decreased successively
through each of the three flocculators to promote optimum
flocculation and to avoid floc shear.

Chlorine is added to the filter influent at dosages suf-

ficient to provide a small free chlorine residual in the
filter effluent. Sodium hydroxide is applied as needed to

gnR366/006 6-5



FC21332.L0

MCL 500 mg/I

TDS (mg)

0 | ! | ! I ! | | | |
JAN FEB MAR APR MAY JUN JUL AUG SEP OCT NOV DEC

Average Monthly Flow
Myakkahatchee Creek (cls)

1] ] L L I ] ] ] ] ]

JAN FEB MAR APR MAY JUN JUL AUG SEP OCT NOV DEC

Data Base: 1980-1986
Data Source: EQL (1987).

FIGURE 6-4.
Myakkahatchee Creek Average Monthly Flow
at North Port WTP vs. TDS Content. [EZELITY




ECLE=] d1M UOd YUON ‘SpOoW [eAoway 10j07)) O J1jBWIBYIS SSa201d
BN -5-9 JHNDIA

I
JswAjod Od
voqie)  Ovd
onsned  wN
suuolyy 10
’ BlUOWIWY WY
walsAg 01 , wnjy v
) Py ov
AaN3oaI
(i pided)
sdwnd x0g Jesiy —
aomueg ybiH S4018|N020 4 m
q HomIESIO ] sewy |gpeyd souuED £ 2 |t 4
\ 3
. (=
ﬁ 5
| 3 > (&
Z>»0 o W . o r (
P T N < xog
NONIBSOY 2 Jomds
tan pidey) LA °
¥o8 191 W sdwngd ‘
SI01EIN%014 >® 101EM
A 0. mey
@t ) ~ sy g seyuerd £ 2 g 3 ( _
- — p
('dA)) sdwnd ) \
Japsues) ’ w '
. T > e e ek
soyojeye
£z0 Qg 3 2z yoleueeAW
g

012eeteod



the filter effluent to raise pH, thereby producing a more
stable (less corrosive) finished product.

Caustic along with chlorine and ammonia are added to the
filter effluent to provide a combined chlorine residual in
the finished water. Combined chlorine, as monochloramine,
provides the required disinfection in the distribution
system without producing objectionable levels of chlorine
byproducts such as trihalomethanes (THM). By operating the
plant at flow rates greater than 1,700 gpm, the free chlor-
ine contact time through the filters is limited to approxi-~
mately 20 minutes maximum. This helps to control THM
formation. Holding the pH in the 5.5 to 6.5 range until
after ammoniation occurs further retards the THM formation
rate.

Softening Mode

Softening is often required for short periods (1 to 3
months) during the dry season when raw water hardness
increases. In general, softening is practiced if raw water
hardness reaches 250 to 300 mg/l and color is low enough
(generally about 100- units) to be effectively removed
concurrently with hardness. Color removal takes priority
over softening at the plant.

Treatment in the softening mode follows basically the same
process as for color removal, except that sodium hydroxide
(caustic) is added for softening at the flocculation basins
(see Figqure 6-6). With the necessary dosage and application
point adjustments, other chemicals are generally used as
described for color removal. '

The extent of softening with caustic is limited by the level
of sodium ion permitted in the finished waters. Sodium ion
is currently limited to 160 mg/l. Existing operational
policy limits the caustic dosage to 165 mg/l, which
maintains sodium values in the range of 100 to 125 mg/l.
This level of treatment normally yields a finished water
with a hardness value of about 150 mg/l as calcium
carbonate, but hardness values up to 500 mg/l as calcium
‘carbonate have occurred.

Overall Water Quality

Public water supplies must be free from disease-causing
orgahisms and from substances that produce adverse physio-
logical effects. In addition, these waters should be
pleasing to the eye and palate: free from apparent tur-
bidity, color, taste, odor, and other objectionable
characteristics.

gnR366/006 o 6-8




EELEs] d.LM HOd UUON ‘9popy Bulusljos Jo onewsyos ssaooid

EEEN 99 3HNO
|

wajshAg o1

(> pidey)
xog Jesiy
sdwng 8J01eIN200}4
8omag ybiH
OVAI llomrealD ‘ ssoly £ 2 t
z e 23 £ 32
xog
NOMIBSaY Jonids
(xin pidey)
xog Jesiy
s10JeINa00|4
mVAI llomieal) |-y sioNly |-ty lsyure)) € 4 1
(‘dAy) sdwng ] }
Jajsues)
o) 9 >
g ¥ Q3 $ & 7

JowAiod od

uoqe)  Ovd

onsned  wyN

eunolyd 19

Bluowury WY

wny v

poY OV
aN3o3

wnjay ||y-9Aes

("4B) YN =i [

>
)
&
2
a

aayoteyeyeAny

071'2eeteOd




Plant operation reports for 1981-1986 and water quality
reports of selected distribution system samples (1983-1986)
were reviewed. Although current monitoring, reporting, and
data management practices hamper comprehensive analysis of
water quality, it appears that the North Port WTP is
generally producing water that meets or exceeds state and
federal drinking water standards. Current Florida water
quality standards are compared to distribution system
samples in Table 6-1.

The THM control program has been effective in meeting the
maximum contaminant level (MCL) of 0.1 mg/l for total
trihalomethanes (TTHMs). Whereas distribution system
samples taken in 1982 contained 0.404 mg/l of TTHMs, yearly
averages (based on four samples per year) for 1983 through
1986 (Table 6-2) were 0.083, 0.075, 0.077, and 0.078 mg/1,
respectively. However, the U.S. Environmental Protection
Agency (EPA) is expected to announce more stringent
standards for THMs as part of a new overall disinfection
rule in the near future. Maximum contaminant level goals
(MCLGs) of zero and MCLs as low as 0.005 mg/l are being
considered for THMs. The new regulations will likely place
additional limitations on other disinfection byproducts of
chlorination, as well as byproducts of alternative disinfec-
tants such as chloramines and chlorine dioxide. The new
regulations may also restrict the allowable disinfectant
[...]
auey}3010(yoe1Iag-z /1’1

v-2900/9984Ub

auayyaoro1y21d-1’1

auywejAdoxd-u-yposor}IN-N auasiay) auedoidoioty)-€-0aqrg-z’1 aueyjdorotyotg-1’1
autweA}auiposoIITN-N 13y3a 1Auayd tAuaydoroiyd-p 2uazuaqo1oyYoIQ aueyjawol1onyj poroy2¥gd
3uazZuU3qOIIIN asuateyjydouororyr-z auaikiys «mcmzumsouo~:uoloun~n
auseyiyden ayereyiyd [Azuaq 1AIng SusTAxX SUB{IBWOIOTYD
auoxoydosi a9yja 14Auayd yAusydomoig-p ausangol mi1o0joro1y)
avaxid(po.g’z/1)ou2pI 2ayye{tidoadosoyoroyo-z)sig mcw:amﬂaho:-wohomﬂu«uh 1ay1a 14uratffiaoioryd-z
ocw«cmucmao~u>uono~40uxw= ayereyyd (thxaytdyra-z)xig aueyIaoaoTYoTIL-Z‘1’1 aueyya0ioiy)
aUrU13010TUODXIN! aurylaw(AxouiacroTyd-z)x1d aptaorud auariuiau au3zuagolotu)
auajpeINgoIoIYoexay 23433 (144330101 YD-Z)ST19 auazuaqi iul3y aueyjamouolg
aUdZUIGO 10 TYOLXIN auyprzuag auadoidoxolyorg-¢’1-S10 . uIiojowolg
auaxontd auatdiad(y’y’b)jozuag , auedoidorotydt1g-z‘t _wcezuwSOuo*:o«vOEOum
aurzeapiyyiuaydig-z’1 auayjueionij (y)ozuag auaYI0I0TYITA-2 ‘T atriyyuoghioy
ajyereyiydiLioorg suayjueront ) (q)ozuag auadoidolroryotqg-£‘ 1-suexy uyatoloy
(P3NUTIUOD) STTAVIOVILII TVILNAN ISVd € SIMEYIodINd 1
et fvmmanvaned suane acnns anfira are Ay 2danwvar g- nndmna acana 107 nanterranaca
{Aisnojasad umoys sO0A IuBTS ay3 203 3dsoxs) spunodmod asayy 103 paystiqeis?
u23q aaery STOH ON °Swe3SAs 19jem Ajjunumod [ie uo SI1eak ¢ £13Ad 9ouo pazdieue aq Treys SJueurmERiuod dtuebro oy3ayjuds Buymoriol ayy
aN aN aN anN VN (J0S) sjueutwejuo) dSyuebig dF3Iayjuis “111
S10°0> S10°0 €00°0 10°0> 10°0> S ougz
82 19 viE :144 z19 q(3231216 10} OOS saL
[48¢ £0¢E 9t 6°86 114 0S¢t 83e3insg
{panuriuod)
spiepuels L1epuodas ‘11
uep1or 66t uepilor 66¢ uepIop 66¢ uepIof 66¢ uepaor 6t n.quz. 19a21 I1339weaed/dno1y
98/£1/80 98/£1/20 SR/LZ/R0 $8/92/£0 £8/L1/10 jueujmejuo)
agdmeg jo uojjled0] pue djeq ummyXew
(panuyjuo))

1-9 31qey

6-13



b-2900/99¢4ub

“pa3}oa3ap BUON = OGN 970N
saueyjamofeyyay se pajyernbay
“papasoxa ST '1JW 19Yjo ou 3§ arqeidasoe st sdl t/bw 005 ueyd wuozu
*san{eAa »uOuauonuqm
) . *pasn aie S132T11qeIS 3JT JUIISIIIP 3q »mzu
* (WWOIS S9°1)

eAIajuT 30UBPTIUCD %56 ® Je 1/10d § > ST A3TATIoR aroryaed eydre ay3 papyaold gzz 3 9Lz WNTPEY I0J DIINITISANS 3q Aew eydly SsoI9,

pazdieue aie ssay 10 satdmes gz 371 afdwes auo ueyj aIom uy (W 00[/Inoj fabexaae Aryjuom = {w 0QT/Au010d 2uo anbyuyodl 133[T3J SueIqUIW 104

1ouaydoxotyot1L-9‘%‘e
rouayqd
1ouaydoxoyyoejusd
1ouaydo13 IN-¥

BUIZUBqOIOTYITIAL-$Z'1

(uyxorg) uyxoyp-d
-0zuaqipoIoTyYIeIIdL-8 L E'T
auaxig

*Aryjuou pakA{eue axe aiom Jo satdues gz 37 satdwes jo g uey) alow uy (W QOOl/IN0} {K1yyuom

Y
o)

q
3

*X31renb 1ajem aonpax jou 03 uaaoad 3t 19buoy 10 skep aagInNdasuUOd 7 JO abviaae 103 ST ‘IOH
*sprIon(3 103 umoys TOW Y} SOUWIIIAP dInjeradway aye Aijep [edol Jo abeiase [enuue wnmyxey
-asTM19y30 pajou aixaym 3daoxa y/bw uy pajyiodar IOW

auan(ojoI3Tutd-9°z ausoeIyIUL (R)02ZUIY
3uan|0301ITUTQ-4'Z auaselyyuy
ajereyjudriyyamyq auarAyjydeusoy

ajereyaydiiylata auayiydeuaoy

STTEYLOVSLYT TVIINAN 3SvE  °€

(31qeioevIiXa-uou) qIredIPIy 11 uejinsopug

09Z1-82d 1 uejinsopuy

touaydoxyTurg-9’ y-144IaH-¢ vSsTi-a2d upIpiatd

tousydoxyyutg-v‘c 8¥Z1-42d 140-,%'%

TouaydiAyyauig-¢‘c her-ad a0a-4’v

touaydoro(yota-4’? ceT1-8d aad-.v’y

Touaydoaoy)-g 1Zz1-92d auepxoiyd

9101-42d JHa-¢

SATEVILOVILXA dIOY  °¥% ’ auaydexo], Ha-y

aptxodg aoryoejyday . JHa-¢

aurpyzuaqoIoIydiq €€ Jo1yoeiday JHd-©0

auazuaqoio(ydora-z’1 apAyaply urapug uyIpIy

auazuaqolotydTa-v’1
auazuaqo1o1ydTd-¢’ 1 S3qIJILSId T
(panur3juo))

1-9 atqe],

6-14



Table 6-2
NORTH PORT WTP DISTRIBUTED WATER QUALITY
TOTAL TRIHALOMETHANE BY QUARTERS

Total Trihalomethanea

Year Quarter (mg/1l)
1982 © 4th 0.404
1983 1st 0.086
2nd 0.100
3rd 0.070
4th 0.076
Avg 0.083
1984 1st 0.082
2nd 0.072
3rd 0.077
4th 0.070
Avg 0.075
1985 lst 0.084
: 2nd , 0.064
3rd 0.067
4th 0.091
Avg 0.077
1986 lst 0.064
2nd 0.075
- 3rd 0.083
4th 0.089
Avg 0.078

4TTHM MCL is 0.10 mg/l.

gnR366/006d-1 6-15



Table 6-3
NORTH PORT WTP AVERAGE MONTHLY WATER QUALITYa

FAC 17-22
. Drinking
Raw Finished Water b
Parameter Win Max Avg Hin VMax Avg Standard
pH 6.6 7.8 7.2 7.3 8.7 8.0 6.5 (min)
Alkalinity, mg CaCO5/1 31 229 104 33 165 81 --
Total Hardness, mg CaCO3/1 58 672 228 41 - 439 174 . -
Calcium, mg CaC03/1 29 - 433 178 42 277 125 -
Magnesium, mg CaC03/1 15 243 57 12 167 50 -
Sodium, mg/1l 6 89 25 12 160 50 160°
Chloride, mg/l 27 88 50 33 95 57 250
Sulfate, mg/1 4.8 482 100 57 507 169 250
Total Dissolved Solids, 69 808 297 178 877 396 500d
mg/1
Color, units 30 360 158 0 2 0 15
Turbidity, NTU ~-Not Reported-- 0.2 0.9 0.4 1.0%¢8

3pased on GDU monthly plant operating reports for 1981-1986 and other WTP laboratory
analyses records (unpublished).

bSelected Florida drinking water standarQs.
CPrimary standards, others are secondary standards.
dTDS may exceed 500 mg/l, if no other MCL is exceeded.

eMonthly average primary standard for surface water systems, except that five or fewer
turbidity units may be allowed if certain specified criteria are met.

gnR366/006c-1



machines, and dishwashers. Laundering, bathing, and house-
hold cleaning are also adversely affected by hardness
minerals. :

Figure 6-3 showed the monthly variations of streamflow,
color, and water hardness. During the 6 years of data
analyzed, water hardness was at its highest average
concentrations during the month of May and lowest average
levels in September. Table 6-4 shows the average raw and
finished water hardness data, as well as TDS and color
concentrations, during May and September of 1981 through
1986. During May, while primarily in the softening mode of
operation, only about 32 percent of the water hardness was
removed. At the North Port WTP, softening is limited by the
amount of sodium hydroxide that can be applied without
exceeding the sodium standard (160 mg/l MCL).

TDS and sulfate levels occasionally exceed desirable levels
during periods of low rainfall, when the mineral content of
the raw water supply is highest. Table 6-3 showed that from
1981 through 1986, TDS and sulfate concentrations increased
an average of about 100 mg/l and 70 mg/l, respectively,
during the treatment process. These increases are a result.
of the addition of caustic soda (sodium hydroxide) and alum
(aluminum sulfate) and are unavoidable under the present
treatment regime.

As shown in Tables 6-3 and 6-4, the North Port WTP is doing
an excellent job of removing color in either the softening
or color removal mode.

No quantitative or qualitative data are available on taste
and odor, but control is an ongoing concern. Since taste -
and odor problems are common to both the North Port and
Peace River WTPs, control measures are discussed in a later
subsection.

In summary, the North Port WTP meets or exceeds most current
criteria for drinking water. At times, TDS and sulfate
concentrations are above desirable levels and alternatives
for their control should be investigated. A means of
" improving taste and odor control, and meeting future (lower)
THM and turbidity standards should also be investigated. 1In
addition, a computerized data management system for water
quality and operational data is strongly recommended.

Chemical Consumption

Chemical use data for 1986 are presented in Table 6-5.
During 1986, the plant was generally operated in the
softening mode during the first 6 months of the year and in
the color removal mode thereafter.

gnR366/006 6~17



Table 6-4
NORTH PORT WTP WATER QUALITY: SOFTENING VS. COLOR REMOVAL
TREATMENT MODES

Softening Mode Color Removal Mode
May (1981-1986) September (1981-1986)
Raw Finished Removed Raw Finished Removed
Total Hardness
(mg/l as CaCO3) .
Average 372 253 119 109 103 - 6
Maximum 672 439 181 170
Color (units)
Average 93 0 93 257 0 257
Maximum 221 0 334 0
TDS (mg/l)
Average 497 587 -90 137 245 -108
Maximum 808 877 234 308

aBased_on GDU monthly plant operating reports for 1981-1986.

gnR366/006b-1 6-18



Table 6-5 a
1986 CHEMICAIL, DOSAGE/USAGE
NORTH PORT WTP

Dosage (mg/1l) Usage (lb/day)b
Chemical Avg. Approx. Range Avg. Approx. Range

Powdered Activated 8 0-20 86 13-134
Carbon, as PAC
. e _ e

Acid, as 20 0-82 235 0-558
93% sto4

Alum, as 117 23-219 1,224 328-1,902
49% A12(504)3

Caustic, as 46 21-231 1,098 268-3,163
50% NaCH ’

Polymer®, as 0.64 0-2 7 0-15
neat polymer

Chlorined, 9 7-13 96 58-138
as Cl2

Ammonia, 1.8 1.2-2.3 20 12-31
as NH,

3Based on GDU monthly plant operating reports for January-December 1986.
Plant operated in the softening mode January-June and in the color
removal mode for July-December.

bAverage day plant throughput for 1986 was about 1.2 MG.

cWhispro floc 20 (nonionic starch).

dTotal for both pre-filter and post-filter application.

®acid fed approximately 75% of the year.

gnR366,/006b=-2 6-19



Table 6-6 summarizes chemical feed data for the months of
May and September (1981 through 1986) when the plant was
operated primarily in the softening and color removal modes,
respectively. During the month of May (softening mode),
caustic soda and alum were fed at approximately 150 mg/l and
85 mg/l, respectively. During September, when operating in
the color removal mode during the month with highest average
raw water color levels, caustic soda and alum were fed at
approximately 75 mg/l and 170 mg/l, respectively.

FACILITIES EVALUATION

The North Port WTP has been evaluated by unit process.
Nominal capacities of each major component are given in
Table 6-7. A comparison of plant facilities to certain FDER
water treatment plant design guidelines is shown in

Table 6-8.

OVERALL CAPACITY EVALUATION

The plant was evaluated for its overall estimated capacity
to treat water, hydraulically and in process terms, and
possible capacity limitations identified. The evaluation is -
based on typical design criteria, observations at the plant,
and general considerations; no onsite testing was done.

Hydraulics

Hydraulically, the raw water pumping and transfer pumping
capacities are most important. Plant storage and high
service pumping capacities relate to water demands rather
than treatment rates and are not considered here. Based on
pump nameplate ratings, the firm capacity (assumes largest
single unit out of service) of both raw water and transfer
pumping is about 4,500 gpm (6.5 mgd). However, the raw
water firm pumping capacity is currently about 3,000 gpm
(4.3 mgd). ’ : '

The physical and hydraulic characteristics of the splitter
box, flocculation basins, clarifiers, and filters are also
significant. Hydraulic controls on water levels are pro-
vided successively upstream by the slide gates/stub walls at
the splitter box, the clarifier effluent weir, and the
filter effluent control valves. The limiting factor appears
to be the top-of-wall elevation at the flocculation basin.
According to plant record drawings, only 1 foot of elevation
difference exists between the clarifier weir and the top of
the flocculation basin walls. Plant personnel report that
the flocculation basin influent riser box would approach
overflow at high flow rates before metal extensions were

gnR366/006rev 6-20




Table

6=-6

CHEMICAL ADDITION AT NORTH PORT WTP:
SOFTENING VS. COLOR REMOVAL TREATMENT MODES?

Softening Mode

Color Removal Mode

2pased on GDU monthly plant operating

bWhispro floc 20 (nonionic starch).

gnR366/006b-3

May (1981-1986) September (1981-1986)
Averages Averages
Dose Usage Dose Usage
Chemical (mg/1) (1b/day) (mg/1) (1b/day)
Powdered Activated
Carbon, as PAC 8.1 87 9.3 61
.Acid, as
93% H2504 S0 541 18.4 121
Alum, as
49% Al2 (SO4)3 85 913 169 1,109
Caustic, as
50% NaCH 147 1,570 76 499
~ b
Polymer , as
neat polymer 1.2 13 0.9 6
Chlorine,
as Cl2 12.3 132 14.2 93
Ammonia,
as NH3‘ 2.0 21 1.7 11

reports for 1981-1986.



Item

Table 6=7

EXISTING FACILITIES/EQUIPMENT

NORTH PORT WTP

Type

Raw Water Intakes

Raw Water Pumps (4)
Flash Mix Box
Flocculation Basims (2)

Flocculatlon Mixers (6)
Clarifiers (2)

Sludge Recycle Pumps (2)
Sludge Beds (S)

Filters (4)

Clearwells (2)
Transfer/Backwash
Pumps (3)
Backwash Recovery
Basins (2)

Backwash
Return Pumps (2)

Plant Water Pump
Reservoir

High Service Pumps (6)

Finished Water Flow
Meter

Carbon Feed System

Acid@ Feed System

Alum Feed System
Caustic Feed System

Polymer Feed System
Chlorination System

Ammoniation System

NA = Not available.

¢gnR366/006c=2

CMP supported on wood piles

Vert. turbine

Rectangular, 3-compartment

Axjial-flow, propeller
Circular, cntr. feed,
Self-prim1n§ centrifugal
Earthen

Gravity, dual-media

Below filters

Vert. turbine

Concrete, below grade
Self-priming centrifugal

Vert. turbine

Vert. turbine, can type »

Venturi, diff. pressure

Slurry

Liquid
Liquid

Liquid

Dry, liquid feed
TC supply, solution feed

Gas feed

Size/Nameplate Cabacity

24-inch diameter

25 hp, 1,500 gpm @ 40 ft
Vol. approx. 150 £e3

11 £t SWD, 6,800 £t3 ea.

3 hp, gear reducer, variable speed

12 £t SWD, 70 ft dia: peripheral weir
3 hp, capacity NA

Various

384 ft2 surface area ea.,
rate-of-flow control

Eff. Vol. 40,000 gal. ea.
SO hp, 3,000 gpm @ 45 ft
50 hp, 2,750 gpm @ 49 ft
30 hp, 2,880 gpm @ NA

Vol. approx. 70,000 gal. ea.
5 hp, 75 to 400 gpm

15 hp, 180 gpm @ 165 ft
Pre-stressed conc. 1.0 MG

#1 - 10 hp, cs, 200 gpm @ 115 ft

#2 - 15 hp, cs, 375 gpm @ 115 ft
#3 - 30 hp, cs, 680 gpm @ 115 ft
#4 - 50 hp, ¢s, 1,100 gpm @ 150 £t
#5 - 125 hp, cs, 2,500 gpm @ 150 ft
#6 - 125 hp, vs, 2,500 gpm @ 150 ft

Day tank nom. capacity 1,100 gal.
1.5 hp mixer
PD met. pump, 80 gph

PD met. pump, max. cap. S00 gpd

storage tanks @ 7,500 gal. ea.
gear-type met., pump, 3.2 -~ 9.7 gpm
PD met. pump, max. 1,500 gpd

2

1

1

2 storage tanks @ 7,500 gal. ea.

1 gear-type met. pump, 3.2 - 9.7 gpm
1 PD met. pump, max. 1,500 gpd
2
2
1
1
2
(

= 150 gal. day tank w/mixer
- PD met. pump, max. 500 gpd

chlorinator @ 1,000 ppd
chlorinator @ 2,000 ppd

ammoniators @ 135 ppd
fitted for SO ppd)




Table 6-8

COMPARISON TO FDER GUIDELINES®
NORTH PORT WTP

FDER WTP Design Guidelines®

Plant design Q = max. day demand

Plant design Q + finished water storage
= 4 hr of max. hr demand

Chlorination capacity to provide
0.6 mg/L combined residual

Standby chlorinator

Auto chlorine supply switchover if
unmanned while operating chlorination

Chlorine facilities in separate room,

above grade, cross ventilation, weighing

devices, safety equipment

Coagulant aid on approved list

Chemical additional points should be
separated to avoid potential interaction
to chemicals

Flash mix td =5 - 10 sec

Flocculation td = 10 - 15 min

Flash mix + flocculation + settling td =
4 hr

Max. filtration rate 2-3 gpm/ft3€

Min. filter backwash rate = 15 gpm/ft?

High service pumping capacity = max. hr
demand '

Finished water metering required
Auxiliary power (with auto startup) to
provide at least one hour of max. day
demand

Protective fencing around plant

North Port WTP Status

Yes (assumed) OK
4.4 + 1.0 vs. 0.17 x 8.8 OK
5.4 MG is greater than 1.5 MG

Yes OK
Yes OK
Always manned when operating OK
Yes OK
Yes OK
Yes oK
Undetermined ?
35 min OK
4.1 bhr OK
2.65 gpm/ft? (max) OK
2.0 gpm/£ft? (avg) oK
15 gpm/ft3 (min) OK
10.6 mgd is greater than 8.8 mgd OK
Yes OK
Yes OK
Yes oK

3Based on assumptions that plant nominal rated capacity of 4.4 mgd is equal to maximum day
demand, and that maximum hour demand = 2 x maximum day = 8.8 mgd.

Ponly guidelines applicable to North Port WTP are listed. This is not a complete listing

of applicable FDER regulations.

cUp to 6 gpm/£ft? (with one filter out of service) may be allowed with acceptable

performance test results.

gnR366/006¢c-3



installed. A flow in the range of 2,500 to 3,000 gpm (at
one side) might cause overflow of the flocculation basin
walls.

The present firm hydraulic capacity of the plant is
estimated at 4,500 gpm (6.5 mgd), with raw water and
transfer pumping capacities the limiting factor.

Process

The capacity of flocculation, at a minimum detention time of
25 minutes, is about 3,500 to 4,000 gpm. Clarifier capacity
is estimated at 4,200 gpm, based on a maximum surface over-
flow rate of 800 gpd/ft?. Using a maximum 3 gpm/ft? loading
rate criterion and assuming three of four filters in service,
the maximum firm filtration capacity is about 3,450 gpm.

The firm process capacity of the plant is thus estimated at
approximately 3,450 gpm (5.0 mgd). The limiting factor is
the filtration capacity.

Conclusion

Based on this evaluation, it is apparent that the maximum
firm plant capacity, on a continuous service basis, is about
1,725 gpm for each treatment train or 3,450 gpm total plant
capacity (2.5 mgd and 5.0 mgd, respectively). Plant per-
sonnel report that the plant has been successfully operated
at these rates. Based on the limited information available,
it appears that ancillary systems such as chemical feeds,
backwash water recovery, etc., would be capable of meeting
plant needs at these rates, although in several instances
significant upgrade is recommended. Therefore, the original
rated capacity of the plant of 4.4 mgd (2.2 mgd each train)
is considered conservative.

PEACE RIVER WTP

GENERAL DESCRIPTION

The Peace River WTP was originally constructed in 1979 as a
6-mgd facility with provision for expansion to 30 mgd. The
plant has been recently upgraded to 12 mgd with the addition
of a second 6-mgd solids contact unit and miscellaneous
modifications. Average water production for 1986 was

4.2 mgd.

The source of supply for the Peace River WTP is the Peace
River, a highly colored surface water. Raw water is pumped
to a unique five-sided flow distribution structure called
"the pentagon."” During periods of the year when Supply
exceeds demand, river water is also pumped to an 85-acre

gnR366/006 ' 6-24



retention pond. When demand exceeds the permitted river
withdrawal rates, the stored waters augment the supply. The
plant is manned and operated 24 hours per day, 7 days per
week. An aerial view of the supply, treatment, and storage
facilities is shown in Figure 6-7. Figure 6-8 is the site
plan of the Peace River WTP treatment facilities, with
locations of major future tanks and basins indicated. A
process flow diagram for the plant is provided in Figure
6-9.

PROCESS EVALUATION

The Peace River WTP was originally designed to operate
either as a coagulation/filtration plant for removal of
color and turbidity or a softening plant for reduction of
carbonate hardness. Figure 6-10 shows the monthly average
flow in the Peace River, as well as the hardness and color
concentrations in the Peace River near the plant intake.
Although the raw water hardness can exceed 200 mg/l as CaCO3
during periods of low rainfall, the Peace River WTP is not
normally operated in the softening mode. Some equipment
integral to the softening process is not operational.

Figure 6-11 presents monthly average flow and TDS content of
the Peace River. The monthly average TDS concentrations

- (from 1976 through 1986) were at their highest levels in May
and June. The lowest monthly average river flow (from 1981
through 1986) occurred in May.

Color Removal Mode

PAC is added to the raw water as needed for taste and odor
control, but is not always effective at reasonable dosages.
On occasion, sodium hydroxide must be added at the pentagon
to provide additional alkalinity for the alum coagulaticn
process. Alum is also added at the pentagon. The turbulent
zone just downstream of the influent weirs is used to
rapidly mix alum with the raw water. This is an effective,
low cost method to instantly disperse the alum into the raw
water stream.

‘Downstream of the pentagon are two 85-foot diameter, upflow
solids contact reactor/clarifiers that provide both floccu-
lation and clarification. Polymer is added at the rapid mix
zone of the reactor/clarifiers to enhance flocculation and
subsequent clarification. The nonionic polymer starch
currently used (Whispro floc 20) is often not the best
suited for use with alum; more effective flocculation aids
are available and are currently being tested for performance
characteristics.

gnR366/006 6=-25



SORjiJeH JUBAVL PUe jUgldicod )
‘Alddng dIM J9AIY 99e9d ‘MBIA |eLay

KLER)
—
BN /-9 3UNOI

01'zeetedd




FC21332.L0

ASR Well S-2
ASR Well T- d/'/)

ASR Well S-1

Site Plan, Peace R

Pentagon Flow Diversion Structure
. , \ AN .
—_ —_—— — Operations Building and /
/ \ \ N\ \ / High Service Pumps /
I ) ) < ~ -
. /N / '\ / 2 \
Coagulant Aid
v / 7 / ; / \ Building
— \ . Recarbonation Basins
A )
/ \ // \ m%s%.%ﬂ-..%w Activated Carbon Storage \ - o\
~— — Building
?.o.oq Control
Chlorination Building Center
. m%%:imm:
Chemical Stora ve-All
LEGEND _ ge Pump Station
Existing Transfer Pump Station Filter Backwash
— — — Future Save-All Pond
" Not to Scale :
FIGURE 6-5, W
. ]
iver WTP. [51my



e e ___ P _ B

]
HIELER] d i\ 19A1Y 90e9d ‘Onewayog Mol

=
w59 3HUNON |
\ uonelg 6uidwng

Jasues)
(vN)
10)

suiseg
uonjeuoqeIDy

Jequieyd
uoNNQUISIQ MOI4

pPpWMoly —O—

¢00 200
uoqie) ovd

ansne) VN
JawAod od

BlUOWWY WY
U0
abeioig wolyo h'le)
101eM aN3o3
pejeas | _
— /
4 \

/ obeiols /
— 1918
powes |
aming

~_ -

‘pasn Apuennd jou syurod
uofiestidde ey 8)edPUl Sasaylualed BION

)
Jnonesay sbelolg

weansyQO ivjem mey

uonnquisig o1

uvonels 6uidwung — .

¥~ ovd

0veeereod



FC21332.L0

j)and

Hardness (mg/l as CaCO
Color (units)

Average Monthly Flow
Peace River (cts)

0

T ] T T T T T T T T
Data from Peace River Station 18 / \

] ] ] ] ] L ] | L |

JAN FEB MAR APR MAY JUN JUL AUG SEP OCT NOV

0

DEC

| | i | | ] | | L |

JAN FEB MAR APR MAY JUN JUL AUG SEP OCT NOV

Data Base: 1931-1988 (Flow)
1976-1988 (Quality)
Data Source: EQL (1987).

FIGURE 6-10.

DEC

Peace River Average Monthly Flow at Arcadia vs. Hardness _

and Color Content at Peace River WTP.




FC21332.L0

Average Monthly Flow
Peace River (cts)

0

JAN FEB MAR APR MAY JUN JUL AUG SEP OCT NOV DEC

:

g

0

L I i i i 1 T T 1 T
Data from Peace River Station 18 :

MCL 500 mg/|

l ] _ 1 | ] ] J | 1 L

N ] l - i A l ] l 1
JAN FEB MAR APR MAY JUN JUL AUG SEP OCT NOV DEC

Data Base: 1931-1986 (Flow)
1976-1986 (TDS)
Data Source: EQL (1987).

FIGURE 6-11. sy
Peace River Average Monthly Flow at Arcadia vs. —
TDS Content at Peace River WTP. I




Settled waters from the reactor/clarifiers are combined in
the outer ring of the pentagon and directed to the recar-
bonation basin. Chlorammoniation is used to provide
adequate disinfection and to control THM formation.
Chlorine is applied to the settled water as it leaves the
pentagon distribution chamber. Ammonia is applied at the
effluent end of the recarbonation basin. At current maximum
day flows (6 mgd) at the Peace River WTP, this arrangement
provides about 10 minutes of free chlorine contact time.
After ammoniation, monochloramine provides the residual
disinfectant for the finished waters. Monochloramine will
not produce THMs. The system performs well, with no
reported bacteriological quality problems and THM levels
below current standards.

The six gravity filters are designed to operate in the
variable declining rate mode, with the water level essen-
tially the same in all operating filters at any time. By
providing a relatively large influent header pipe to serve
all the filters and a relatively large influent valve to
each individual filter, head losses are small and do not
restrict the flow to each filter. The header and influent
valve are able to deliver the flow each individual filter is
capable of taking at a given time. A flow-restricting
orifice in the effluent pipe prevents excessively high
filtration rates when the filter is clean.

At any point in time, each filter accepts a proportion of
the total flow, dependent on its head loss and the common
water level above all filters. As filtration continues, the
flow through the dirtiest filter tends to decrease the most
rapidly, causing an automatic redistribution of the flow to
the cleaner filters. The water level rises concurrently to
provide the additional head needed by the cleaner filters to
handle the flow bypassing the dirtier filters. The cleanest
filter accepts the greatest flow increase in this redistribu-
tion. As the water level rises, it offsets the decreased
flow through the dirtier filters and, as a result, the over-
all flow rate remains the same.

This method of operation causes a gradually declining rate
throughout a filter run. In general, filter effluent
quality is affected adversely by abrupt increases in the
rate of flow, but here the rate increases occur slowly in
the cleaner filters, where they have the least adverse
effect on the filter effluent quality. Rate changes occur
gradually and smoothly throughout the day in all of the
filters in reaction to varying total plant flows, without
any automatic control equipment.

For a short period of time at the beginning of a filter run,

the turbidity or suspended solids level in the effluent may
be higher than average. This normal phenomenon is typically

gnR366/006 6~31



resolved with a filter-to-waste period when filters are
first placed in service after backwashing. At the Peace
River WTP, the filter-to-waste cycle is not used and valve
operators for the process have been removed. The filter-to-
waste system should be restored and used routinely after
every backwash.

Filtered waters flow by gravity to the clearwell and are
pumped by the filter effluent (clearwell) transfer pumps to
the high service pump station or to ground storage.

Overall Water Quality

Plant operation reports for 1981-1986 and water quality
reports of selected distribution system samples (1982-1986)
were reviewed. Current FDER water quality standards are
compared to distribution system samples in Table 6-9.
Selected raw and finished water quality parameters are
compared in Table 6-10. From these data, it is apparent
that the Peace River WTP is consistently producing a high
quality product that meets or exceeds all major criteria,
except for taste and odor. Although quantitative and
gqualitative data are not available, taste and odor is a
serious, on-going concern at Peace River WTP. Recause the
problem also exists at the North Port WTP, taste and odor
removal processes are discussed in a later section.

Since THM control measures (chlorammoniation) were intro-
duced in 1982, the Peace River WTP has consistently met or
exceeded current MCLs for THM (0.10 mg/l), as shown in

Table 6~11. However, much lower MCLs are anticipated in the
future (as low as 0.005 mg/l are being considered).

Existing treatment processes would probably not be able to
consistently meet the new requlations when adopted. Because
of the high THM potential of the raw waters and the compara-
tively low standard to be met, pilot testing involving
alternative disinfectants such as ozone will be required.

A new turbidity standard of 0.1 NTU is under consideration.
Current average finished water turbidities are 0.17 NTU,
with highs of nearly 0.5 reported. New standards can
probably be met by using a more effective polymer or
relocating the polymer addition point in the process train.

In summary, with the exception of taste and odor; the Peace
River WTP meets or exceeds criteria for drinking water.
However, means of improving taste and odor control, and
meeting future (lower) THM and turbidity standards should be
investigated. In addition, a computerized data management
system for water quality and operational data is strongly
recommended.

gnR366/006 6-32




=200/ e A0

ek Amwv«ﬂv::o«um% apeu
JUBATIUIN ¥ -uew) K3vAarioeorpey
uojoyqd pue elyag
6V $°0¥ 60 £°¥ 0°TF¥ 6°1 €'€F 6°1 1/72d st eydry ssoan
v°0¥L°0 1/10d ¢ 88T
% 99z wnjpey pauiduo)
S3pytonuoypey
(T oot 13d satuoyoo)
|04 1 pB119100a 8103710)
aN an aN aN anN an anN 10°0 (x9A11S) d1-5°'V’T
an anN QN aN aN an an 1°0 a-¥'z
aN aN aN an an anN aN S00°0 auaydexoy,
an aN aN aN aN aN an 1°0 201YDANOYIBW
aN an aN aN aN an an $00°0 auepuyg
an an an an aN an aN 700°0 auyapug
76°0 0z°0 1o 0°0 o1°0 S1°0 80°0 S0t K31pYaang
9¢°0 8v°0 o 10 06°0 68°0 66°0 "t qPrrontd
T 131 113 114 4] 8y -~ 0°091 unypos
800°0> 900°0> 900°0> 10°0> 10°0> 10°0> 10°0> S0°0 JI2ATTS
€00°0> £00°0> 700°0> S00°0> $00°0> $00°0> $00°0> 10°0 unjua{ag
6LE°0 - - Lz o o ST°0 0°ot1 (N se) 3jea3IN
2000°0> 1000°0> 1000°0> S000°0> $000°0> S000°0> $000°0> 700°0 Kanoasy
S0°0> $20°0> LT0°0> 10°0> 10°0> 10°0> 10°0> $0°0 pea
LEO"0> £0°0> vi0°0> 10°0> 10°0> 10°0> 10°0> $0°0 unywoIy)
$00°0> £00°0> £00°0> $00°0> $00°0> S00°0> $00°0> 010°0 unyjupe)
ST 0> £0°0> £€0°0> 1°0> 1°0> 1°0> 1°0> 01 untaeqg
L00°0> £00°0> 200°0> 10°0> 10°0> 10°0> 10°0> S0°0 otuasay
spaepueys Lavwyid
"PATH "PATd ‘pALd ‘patd ACADTH 091 ‘pAld eysnbny 91€ , (10W) 13491 Iajaweieq /dnoig
ueao v uealo ZEy  uealo Ted ueatQ Te¥  €8-L1-1 10q1eH Q€T 08-L1-9 jueutweluoc)
98-£1-8 98-E1-¢ S8-L7-8 ¥8-9Z-¢ 28-€-§ whuyxeq

ardues 3Jo uoy3ed0] pue 3jeq

ALI'IVND ¥IIYM QILNEINISIA dIM YIAIHE IOVId O NOSINVIROD HIIM
(ZZ-L1 O¥4) SGIVANVIS HALVYM ONIANINA YAIYOTd J0 ANVWWNS

6-9 31qe}

‘1

6-33



(xaqunu 1opo

9-2900/99£4ub

- 43330434 LON proysaiyl) ¢ I0P0
800°0> $00°0> 'S00°0> 10°0> S0°0> S0°0> - S0°0 asauebuen
S10°0> mao.ow £0°0> 1°0> S0°0> S0°0> - €£°0 uoxy
1°0> 1°0> 1°0> 1°0> 10°0»> 10°0> - S0 (SvaW) sjuaby burweoyq

xopuy
uo*~oo=mq
0z°0+ 81°0+ 1°0- €T°0- v°0+ 0°0 - T°0+ 03 Z°0- K31A¥S0110)
10°0> 800°0> 00> 10°0> 10°0> 10°0> - 1 13ddo)
syFuNn
1 0°t 0°tT 0 0 0 -- *Y'H'd'Y ST 1010)
€T 1 SE LT LE 0s -- 0sT apTI01YD
spiepuels Kiepuodss Il
an aN anN aN -- - 1/6m 0°0 apywoxqiq auatiyygy
aN ‘GN aN aN aN aN /61 1 auazuag
anN aN an aN aN aN 1/61 € aueyyao101yoTa-7’1
anN an aN aN aN aN 1/6W 00z  3URYIIOIOTYITAL-T'T‘T
an an an anN aN an /60 1 apTIOTY) TAutA
aN aN an an aN aN /61 ¢ aprIoIyoR1Id] uUoqre)
aN aN aN aN aN aN /61 ¢ auarfyjaororyoriidl
an aN an anN aN an 1/61 ¢ auatdyjaoio(yoriy
(DOA) soruebiQ o113IRTOA .
(3ueyjamorotyor iy
f ayeyjauowoaqyll
! sueyjawoxoydsomorqid
‘aueyjdu
-010[yOTpomoIg 3o ung)
11-9 J19vl NI adIH0d3IdH 1°0 (WH1) saueyjldmoreyyr]
(penutjuod) spiepuels Liewyad- I
‘pAatd ‘pAtd “pAlg ‘patd KempIH 091 ‘pAld eisnbny 91€  , (TOH) (3491 I939me1ed /dnol19
uealQ TV ueal0 Zev ueato Zev uedto eV €8-L1-1 I0q1eH BE1 08-L1-9 jueutwejuo)
98-£1-8 98-€1-C $8-L2-8 §8-92-¢ Z8-£-9 unwyxXeq
ardues jo uofledo] pue 3ajeq
(penutjuo))

6-9 21qe]

6-34



*p2310333p SUON = AN :9IO0N
*D9Pa3OX? ST TOW 1aul0 ou 3T atqeadaooe ST sal 1/6m pog ueud “axow

*sangea >u0uauonoqm

c@m: 31e si1azi[Iqels It ucwuouu_c aq Aey,

- (WoIS 59°1)7

1eAI3UT 20U3PTIuod 356 ° I© /104 § > 81 A31a1300 3roT3aRd eydie ayjy papyaoxd g9z % 97T enfpey J03 pajnyryIsqns aq Kew eydie ssoxn
*Atyjuom paziteue aae alow 10 satdwes Q7 3T satdwes jo 3G uey) aiom uy (@ QOl/ino3 {Atyjuom cwn>—n=u
a1e Ssal 10 satdaes gz 37 ardwes auo uwy) 3rom uj (W QOI/Ino3 fabeiaaw A{yjuom = (W QQ1/Auotod auo anbjuyodl 1331713 Sueaquow 104,
&3)7iend xajem 3dONpax Jou 03 UlaA0Id J| JaDuO[ 10 SAep SATINOISUOD OA] O @DeidAe I0j S| TOW,

*apyIongj I03 umOYS ‘JOW SY] SaUTWIII3p danjeradwsdy uqc »aqoc {eoo1 jo abelaae [enuue mnWiXey

2B naxrodas -.-)P-n
SRS 1/ oW Uy pP83IicCC32 10Wg

arsm ada.
piet=2

(1-9 a1qe} 39S
{L1ajeaedas pajysti)

- -- - aN - -- -- YN (J0S) sjueuywejuo)
oyuebig o13I8Yuas 111
S10°0> 900°0> T00°0> 10°0> 10°0> G1°0 -- S Uy Z
1 raroarh
pi-=eEm
061 Ly 952 12 ¢4 ;14 4 89T - 10) 00§ sal
98 0S1 L6 . L6 (181 vo1 -- 0sZ ajejins
- Juyod
§SL°8 §91°8 sEE°8 58 PA: X4 -- $°9 < uo§3da110o ) Hd
(penuyjuod) sprepuels Kiepuodas Il
‘pAlg ‘batd *PATH ‘pAtd AempIN 091 ‘DALY eysnbny 91E , (TOH) 13A91 Ja3smered/dnol1n
uesl0 CEV uesl0 TEV ue3{0 CEV uesio CEv €8-L1-1 I0GItH BET 08-41-9 un«n«nu“ncu .
98-£1-8 98-£1-C 58-L2-8 ¥8-97-€ Z8-£-S wnwyxey
21dmeg 3o ucyiede] puP 230G
(penutjuo))

6-9 31qe],

6-35



Table 6-10 a
PEACE RIVER WTP AVERAGE MONTHLY WATER QUALITY

FAC 17-22
Drinking
Parameter Min 4452: g Mo Rig%;ged Avg Stggg;gdb
pH ' 6.4 7.8 7.2 8.0 8.6 8.3 6.5 (min)
Alxalinity, mg CaCO,/1 33 84 54 34 72 50 -
Total Hardness, mg CaC03/1 67 211 136 66 240 137° -
Calcium, mg CaC0,/1 42 150 95 38 140 87 --
Magnesium, mg Cac0,/1 18 79 43 8 103 50 --
Sodium, mg/1 4 257 37 36 78 53 160
Chloride, mg/l 30 403 69 38 123 65 250
Sulfate, mg/1 1 108 61 21 166 108 250
Total Dissolved Solids, mg/l 70 1,112 243 145 406 227 5009
Color, units 26 799 116 0 3 0 15
Turbidity, NTU NOT REPORTED 0.04 0.46 0.17 1.0

3pased on GDU monthly plant operating reports for 1981-1986 and other WIP laboratory
analyses records (unpublished).

Bgelected Florida drinking water standards.
Cprimary standards, others are secondary standards.
dTDS may exceed 500 mg/1l, if no other MCL is exceeded.

eMonthly average primary standard for surface water systems, except that five or fewer
turbidity units may be allowed if certain specified criteria are met.

gnR366/006c-4 6~36



Table 6-11
PEACE RIVER WTP DISTRIBUTED WATER QUALITY
TOTAL TRIHALOMETHANE BY QUARTERS

Total Trihalomethanea

Year Quarter (mg/1)
1982 4th 0.389
1983 1st 0.065
2nd 0.064
3rd 0.078
4th 0.077
Avg 0.071
1984 1st 0.050
2nd 0.072
3rd 0.057
4th 0.074
Avg . 0.063
1985 lst 0.087
2nd 0.046
3rd 0.095
4th 0.047
Avg 0.069
1986 1st 0.036
2nd 0.048
3rd 0.062
4th 0.033

Avg 0.045

4PTHM MCL is 0.10 mg/l.

gnR366/006d=2 6-37



Chemical Consumption

Chemical use data for 1986 are summarized in Table 6-~12. As
mentioned previously, the Peace River WTP is normally
operated in the color removal mode. The 1986 average alum
dosage was 125 mg/l, just slightly higher than the 117 mg/1l
average feed rate at the North Port WTP during the year (the
North Port WTP was operated in the softening treatment mode
several months during 1986).

FACILITIES EVALUATION

The Peace River WTP facility has been evaluated by unit
process. Nominal capacities of each major component are
given in Table 6~-13. Comparison of facilities to certain
FDER water treatment plant design quidelines is shown in
Table 6-14.

OVERALL CAPACITY EVALUATION

The plant was evaluated for its overall estimated capacity
to treat water, hydraulically and in process terms. The
evaluation is based on typical design criteria; no onsite
testing or detailed hydraulic analysis has been done.

- Hydraulics

Hydraulically, the raw water pumping and transfer pumping
capacities are most important. Plant storage and high
service pumping capacities relate to water demands rather
than treatment rates and are not considered here. Based on
pump nameplate ratings, the firm capacity of the raw water
and transfer pumping is about 13 and 12 mgd, respectively.

Based on the above, the present firm hydraulic capacity of
the plant is about 12 mgd, limited by transfer pumping
capacity. :

Process

The nominal capacity of the solids contact units is 12 mgd.
Based on typical turbidity removal rise rate criteria

(1.0 gpm/£ft2), these units may be capable of treating

14 mgd. The maximum firm filtration capacity is about

13 mgd, using a 3.0 gpm/ft3 loading rate criterion and
_assuming 5 of 6 filters in service. The design capacity of
the recarbonation basins is reported to be 15 mgd.

The firm process capacity of the plant is estimated at 12 to
14 mgd, limited by the.solids contact process capacity.

- gnR366/006rev 6-38




Table 6~12

1986 CHEMICAL DOSAGE/USAGE"

PEACE RIVER WTP

Dosage (mg/l)

Usage (lb/day)b

Chemical Avg. Approx. Range Avg. Approx. Range

Powdered Activated 20 8~-45 766 570-1,045
Carbon, as PAC

Alum, as 125 90-188 4,801 3,279-6,245
49% Alz(SO4)3

Caustic, as 37 16-74 1,467 796=2,087
50% NaoOH

Polymer®, as 1 0.6-2.0 52 29-171
neat polymer

Chlorine, 9 6-17 394 333-466
as Cl

2

Ammonia, 1.3 .67-1.8 54 46-60

as NH3 )

®Based on GDU monthly plant operating reports for January-December 1986.

bAverage day plant throughput for 1986 was about 4.2 MG.

cWhispro floc 20 (nonionic starch).

gnR366/006b~-4



Table 6~-13
PEACE RIVER WTP
EXISTING UNIT PROCESS RATED CAPACITIES

RAW WATER PUMPS
Peage River Intake Structure

Number 3
Type Vertical Turbine
Capacity (each) gpm 2 @ 4,600
) : 1@ 8,320
Raw Water Storage Reservoir
Pump Station
Number 3
Type : Vertical Turbine
Capacity {each) gpm . 2@ 4,200

1@ 8,400
SOLIDS CONTACT UNIT

Number 2

Type . General Filter Type C
Diameter, ft 85

Volume (each) gal 594,000
Clarification area (each) ft? 4,920
Capacity (each) mgd 6

GRAVITY FILTERS

Number of Bays ’ 6
Type Declining Rate .
Media ‘ ' Dual
Anthracite 18 inches
Sand : 12 inches
Gradated gravel 13 inches
Filter area (each) ft? 600
Capacity, apd 12,960,000
Loading (max.), gpm/ft? 3.0
Loading (avg.), gpm/ft? 2.5
CLEARWELL
Number 1
Type Concrete
Capacity 66,800 gal
TRANSFER PUMPS
Number 3
Type Vertical Turbirne
Capacity (each) gpm -2 @ 4,200
. 1 @ 8,400
HIGH SERVICE PUMPS
Number 6
Type Horizontal Splitcase
Capacity (each) gpm 1 @ 800
1@1,150
1Q@2,300
1@ 3,25
2 @5,500
FINISHED WATER STORAGE RESERVOIR
Number L
Type Prestressed Concrete
Diameter, ft 110
Capacity, MG ’ 2
AQUIFER STORAGE RECOVERY SYSTEM (ASR)
Recovery capacity, mgd 1.5 (nominal)
(Currently being expanded
. to 5.0 mgd)

quR366/006c-5 6-40




CHLORINATION
Number
Type )

Capacity (each) ppd

ALUM FEED PUMPS
Number

Type
Capacity (each) gph

CAUSTIC FEED PUMPS
Number
Type
Capacity (each) gpm

CARBON METERING PUMPS
Number

Type
Capacity (each) gph

CARBON FEED PUMPS
Number
Type
Capacity

COAGULANT AID (POLYMER) FEED PUMPS
Number

Type
Capacity (each) gph

ALUM STORAGE TANKS
Number
Type
Capacity (each) gal

CAUSTIC SODA STORAGE TANKS
Number
Type
Capacity (each) gal

CARBON STORAGE TANKS
Number
Type

Capacity (total) gal

CARBON DAY TANKS
Number
Type
Capacity (each) gal

CARBON DIOXIDE SYSTEM

AMMONIATION
Number
Type
Capacity (each) ppd

SAVE-ALL RETURN PUMPS
Number
Type
Capacity (each) gpm

NA = Not available.

qnR366/006c~6

Table 6-13
{continued)

3
W&T V800 Series
2@ 2,000
1 @ 500

2
Diaphragm
182

2
Diaphragm
30

3
Plunger
2 @ 115
1 @80

2
NA
NA

1
Diaphraqm
205

2
Steel Horizontal
15,000

2
Steel Horizontal
15,000

2
Concrete
59,600

2
Steel
NA

Not Operational
2

Direct Feed
500

NA
600



Table 6-13

(continued)

SAVE-ALL SLUDGE PUMPS
Number

Type .
Capacity (each) gpm

RAW WATER FLOWMETER
Number
Type
Size

Range

FINISHED WATER FLOWMETER
Number

Type
Size

Range

AUXILIARY GENERATOR
Number
Type
Size, kW

SLUDGE DRYING BEDS (with underdrains)
Bed Number, approximate size, acres

[ NN SN )

. NA = Not available.

gnR366/006c=7 6-42

Differential Pressure
1 30-inch
2 42-inch
NA

2
Magnetic
1 8-inch
1 24-inch

NA

Diesel
1,010



Table 6-14

COMPARISON TO FDER GUIDELINES®
PEACE RIVER WTP

FDER WTP Design Guldelinesb Peace River WTP Status
Plant design Q = max. day demand Q exceeds max. day OK
Plant design Q + Finished water storage Yes OK
= 4 hr of max. hr demand
Chlorination capacity to provide Yes OK
0.6 mg/L combined residual
Standby chlorinator Yes 0K
Auto chlorine supply switchover Yes, but always manned when OK
if unmanned while operating chlorination operating
Chlorine facilities in separate room, Yes OK
above grade, cross ventilationm,
weighing devices, safety equipment
Coagulant aid on approved list Yes oK
Chemical additional points should be Yes oK
separated to avoid potential interaction
to chemicals
Flash mix td =5 - 10 sec Unknown Works

effectively
Upflow Solids Contact c
Detention time 4 hr 2.4 hr --
Weir loading 10 gal/ft of weir 5.1 gal/ft OK
Upflow rate 1.0 gpm/ft3? 0.85 gpm/ft? oK
Flash mix + flocculation + 2.4 hr at design Q OK at
settling td = 4 hr present Q
Max. filtrationm rate 2-3 qpm/ft2d 2.3 qpm/ftg(avg) OK
2.8 gpm/ft° (max) 0K

Min. filterzbackwash rate Unknown OK
= 15 gpm/ft
High service pumping capacity 26 mgd is greater than 12 mgd OK
= max. hr demand
Finished water metering required Yes OK
Auxiliary pover to provide at Yes OK
least one half of max. day demand
Protective fencing around plant - Yes 0K

3Based on assumptions that plant nominal rated capacity is 12 mgd, maximum day demand is

equal to 6 mgd, and maximum hour demand

= 2 x maximum day = 12 mgd.

bOnly guidelines applicable to Peace River WIP are listed. This is not a complete listing

of applicable FDER regulations.
“Deviation is permissible for large unit

dUp to 6 gpm/ftz
performance test results.

gnR366/006c-8

s that operate continuously.

(with one filter out of service) may be allowed with acceptable



Conclusions

The maximum firm plant capacity, on a continuous service
basis, is estimated at 12 mgd. A comprehensive hydraulic
analysis is beyond the scope of this project. Plant
personnel report that plant individual unit processes have
been successfully operated at or above their nominal
ratings. Based on the limited information available, it
appears that ancillary systems such as chemical feeds,
backwash water recovery, etc., would be capable of meetlng
plant needs at these rates.

SLUDGE MANAGEMENT

As described previously, current sludge handling practices
at both the North Port WTP and the Peace River WTP are
nearly identical. Four major aspects of sludge treatment
and disposal at the plants must be considered:

1. Quantity and quality of sludge
2. Sludge transport
3. Sludge dewatering
4. Ultimate disposal

The best overall sludge treatment process will minimize the
quantity of sludge to be handled and optimize sludge
dewatering and transport, to minimize both the amount and
costs of ultimate disposal. Several options are available
to meet these goals. While a comprehensive analysis is
beyond the scope of this project, a summary of some possible
options follows. = These options must be verified by in-plant
testing.

REDUCED SLUDGE PRODUCTION

Reducing the sludge produced without sacrificing finished
water quality should be a major operational goal for both
the short and long term. Some possible means to achieve
this goal include (1) reduced alum addition through process
optimization and close control of alum feed, (2) the use of
alternative primary and secondary flocculants, (3) modifica-
tion of sludge blowdown practices to increase solids
concentration and minimize overall sludge volume, and

(4) use of gravity thickening with or without chemical
addition. Use of pre-oxidants such as ozone have been
reported to reduce alum dosages and subsequently the volume
of sludge produced.

SLUDGE TRANSPORT

Common sludge transport options include hauling in a dump
truck or a tank truck and pipeline.

gnR366/006 6-44




SLUDGE _DEWATERING

Dewatering technology for alum sludge does not yet allow
precise prediction of process performance. Alum sludge
resulting from treatment of a raw water with a low sclids
content and high color, as is the case at the Peace River
and North Port WTPs, is particularly noted as being the most
difficult to dewater. Dewatering alternatives traditionally
considered for lime sludges or sludges from wastewater
treatment plants will not necessarily be applicable at these
WTPs. Consequently, a screening process must be performed
to identify the most promising option(s). An unprioritized
list of possible alum sludge handling options is provided in
Table 6-15.

ULTIMATE SLUDGE DISPOSAL

Any dewatering methods for alum sludge will result in both a
concentrated sludge for ultimate disposal and supernatants
or filtrates that must be either disposed or recycled.
Additionally, if an alum recovery process is employed, an
aqueous waste sidestream that must be disposed or recycled
is produced.

These final steps in the sludge handling process can be the
most difficult. As a result, all sludge treatment processes
seek to minimize the final waste product and the associated
disposal cost. Currently, dewatered sludge is stockpiled on
site at both the Peace River and North Port WTPs. Although
this practice is relatively inexpensive, it is inefficient
and will likely have to be ended in the future. Finding an
alternative site will become increasingly difficult and
expensive as the pressures of urbanization make the land
available for waste disposal scarce. In addition, because
most Florida soils are sandy and have a low pH, the leaching’
of aluminum ion from sludge .into ground or surface waters is
a possibility. The aluminum ion concentration of the
receiving waters could then exceed current criteria for
agricultural use or future criteria for human consumption.
Ultimate disposal of waste products will thus likely become
a significant factor for any sludge treatment process.

Table 6-16 is a list of possible ultimate sludge disposal
options that should be considered.

TASTE AND ODOR CONTROL

Periodic taste and odor problems are experienced at both the
Peace River and North Port WTPs. The repeated presence of

objectionable tastes and odors in a water supply suggests to
the public that potentially toxic chemicals could be present
in the unsatisfactorily treated water. This perception may

gnR366/006 6-45



Table 6-15
POSSIBLE SLUDGE DEWATERING OPTIONS

Description

Drying Technigques

(a) Sludge drying beds

(b) Vacuum assisted drying beds
(c¢) Wedge wire drying beds

(d) Lagoons/ponds

Mechanical Dewatering With or Without Chemicals
(a) Filter press
(i) Plate and frame
(ii) Diaphragm
(b) Centrifugation
(i) Scroll
(ii) Basket
(c) Belt press
(i) Low pressure
(ii) High pressure
(@) vacuum filter
(i) Cloth
(ii) Coil

Alum Recovery

(a) Liquid-ion exchange
(b) Acid processes

Sewer Discharge

Use of existing sludge drying beds with
overflow to sanitary sewer collection
system (North Port WTP only)

gnR366/006b-5 6-48 "



Table 6-16
POSSIBLE ULTIMATE SLUDGE DISPOSAL OPTIONS

Description

Land Disposal

(a) Buried in a landfill

(b) Mixed with other materials to
provide a suitable cover material
for a landfill

Recovery and Reuse

(a) Industrial
(b) Commercial
(c) Agricultural
(d) Municipal

Direct Discharge

(a) Sanitary sewer system (North Port
WTP only)

(b) Gulf of Mexico
(c) Phosphate slime ponds
(d) GDU-owned lagoons offsite

(e) GDU-owned land by land spreading

gnR366,/006b-6 6-47



cause the public to turn to other sources that may not be as
safe for its health.

Taste and odor problems are commonly caused in surface
waters by algae and other microorganisms. Agricultural run-
off and industrial contaminants are other contributors. The
most cost-effective means for controlling taste and odors is
at the source. Where this is not possible or practical,
removal may be accomplished in the treatment plant. This
discussion is limited to removal methods at the plant.

TREATMENT PROCESSES

Because of the various combinations of inorganic and organic
compounds that cause tastes and odors in water supplies, a
wide variety of treatments are employed. Many common water
treatment processes, including coagulation, flocculation,
sedimentation, and filtration, aid in the removal of odorous
substances from water. Depending on the physical and
chemical conditions of the water at the time of treatment,
each process has varying degrees of efficiency. However,
because most known taste and odor compounds are in a reduced
state, some form of oxidation is usually required to provide
effective treatment. Generally, no simple treatment process
is cost-effective for all taste and odors that may develop,
and a site-specific analysis is required. Processes most
commonly employed for removal of tastes and odors via
oxidation are aeration, chlorination, ozonation, and
treatment with permanganate or chlorine dioxide.

Aeration

Aeration, principally used to oxidize soluble iron and
liberate .hydrogen sulfide and carbon dioxide, successfully
removes highly volatile organic substances from water.
While seldom, if ever, useful for taste and- odor control by
itself, the aeration process can decrease the amount of
materials required to remove remaining taste and odors.

Chlorination

Chlorination is generally very effective with low-level
inorganic odors, such as hydrogen sulfide, organic sulfides,
disulfides, and mercaptans. Chlorination often increases
problems when used for odors of industrial or .certain algal
products such as methylisoborneal (MIB) or geosmin. In such
cases, superchlorination to a free residual followed by
partial dechlorination is often necessary. The regulation
on chlorinated organics and the cost of the process make
this alternative less attractive today than it has been in
the past.

gnR366/006 6-48



Ozonation

Ozone is widely known for its ability to oxidize tastes and